26.08.2019 e-NHCTPyKUMSa-geTans

SSV KIT - pentokc [iIBepHble py4Ku

Homep getann (SKU): 715004758

Tosap: Bok o 60k
MpoekT Ne: 487802619
UHcTpykuma no akcnnyataumm P/ N: 487802619

HeT Homep pepakumm:
[arta nposepku:

MMyHKT NOKpPbITHI: TMoke [iBepHbIe pyyKn,

Cne.qyroume CMMBOIJ1bl MOIYyT UCMNOJ1b30BaTbLCA B 3TOM AOKYMEHTe:

A

YKasbIBaeT Ha onacHyr cutyauuno, Kotopas, ecliin ee He n3bexarb, MOXeT npmuBeCTU K
Cepbe3HbIM TpaBMaM U CMEepPTU.

A OCTOPOXHO: YkasbiBaeT Ha CMTyaUMIO ONAacHOCTU , KOTOpasi, ecriv ee He usbexarb,
MOXET NMPUBECTU K TPaBMe NErkon Unm cpegHem.

Yka3biBaeT Ha MHCTPYKLIUIO , KOTOpas, ecnu He nocreayeT, MOXeT
cepbe3HO NOBpeAUTb KOMNOHEHTbLI TPAHCNOPTHOrO CpeAcTBa UM APYroro MMyLLecTBa.

FN

- OTOT Habop npeaHasHayeH Asst KOHKPETHbIX MPUMEHUMbIX MOLENEN TOMbKO
(ynonHomoueHHble annepbl BRP noateepasat mogernsb (bl)). OTO HE pekoMeHAayeTcs ans
Apyrux, 4em Ta (Te), ANns KOTOpown OH OblN NpoAaH eauHUL.

- Ecnun yctaHoBka komnnekta Tpebyet wabnoHa, obecneunTs WabnoH ons
MacLTabupoBaHus.

- B cnyyae, ecnv yganeHue 3anopHoro yctponcTaa (Hanpumep, 6rioknpoBka BKNagok,
CamMOoONOKMPYIOLLNINCS Kpenex u T.4.) TpebyeTcsa npu NpoxoxaeHun pasdopku / cbopku,
BCerga 3aMeHUTb Ha HOBYIHO.

- ﬂ,MHaMOMeTpMHeCKMVI KN4 HaTAXHbIE CI'IeLI,Mq.)MKaLl,VII/I OOJMKHbI CTPOro cobntogaTtbes.

A

HekoTopble BaXkHble ykasaHusi No 6e30nacHOCT 1 / unmn paboune MHCTPYKUUK, NOCBSILLEHHbIE
KOHEYHOMY MOSib30BaTEN0 MOTYT ObITh BKIHOYEHbI B JAHHON MHCTPYKUMKW. YOeanMTech B TOM,
yTOObI 4aTb HOMEP KOMMNEKTA AeTanen, a Takke NUCT C MHCTPYKUUSIMU, BKIHOYEHHBIN B 3TOM
Habope Ansa knveHTa. YoeanTechb B TOM, YTO KIMEHT UMEET AOCTYN KO BCeW MHpopmaLumu,
HeobxoaMMOoW Ansi NpaBUbHOIO UCMOSb30BaHMS akceccyapa.

NMPUMEYAHMUE : NCMNOJIbSOBAHME MOMEHTbI 3ATAXXKW B cneaytowen tabnuue ECJTM HE
YKA3AHO MHOE.

GRADE

5,8 8,8 10,9 12,9

va | 1802 N-m(16 | 2802 N-m(25 | 38+02Nm(34 | 45£05 N-m (40
+ 2 Ibfein) + 2 Ibfein) + 2 Ibfein) + 4 |bfein)

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 1/15



26.08.2019

e-MHCTpYyKUuMsi-aeTanb

M5 | 3.3+0.2 Nem (29 5+ 0.5 Nem (44 7.8+07 Nom@®9 | 91 Nem (80 +9
+ 2 Ibfein) + 4 |bfein) + 6 Ibfein) Ibfein)
g | 7551 N'm(66 9 | 102 Nem(89 | 128£2.2 Nem (113 | 162 Nem (142
Ibfein) + 18 Ibfein) + 19 Ibfein) + 18 Ibfein)
vg | 15:3%17 Nom (135 | 24535 Nem (18 | 31.5+35 Nom (23 |40+5 Nem (30 £ 4
+ 15 Ibfein) + 3 Ibfft) + 3 Ibfft) Ibfeft)
mio] 2983 Nm@1 2 | 48+6 N'm(35 | 61+9 Nem (45 +7 |73+7 Nem (54 £5
Ibfft) + 4 Ibfft) Ibfeft) Ibfeft)
1o | 526 N'm (38 £4 | 85+10 N'm (63 | 10515 Nom (77 | 12817 Nem (94
Ibfeft) + 7 Ibfeft) + 11 Ibfeft) + 13 Ibfeft)
M1 | 85 %10 Nem (63 £7 | 135+ 15 Nem (100 | 170 +20 Nem (125 | 200+ 25 Nem (148
Ibfeft) + 11 Iofft) + 15 Ibfeft) + 18 Ibfeft)
mig| 12614 Nem (93 | 20525 Nem (151 | 255:+30 Nem (188 | 305+ 35 Nem (225
+ 10 Ibfeft) + 18 Ibfeft) + 22 |bfeft) + 26 Ibfeft)
v1g | 170£20 Nem (125 | 273 +32 Nem (201 | 33025 Nem (243 | 41347 Nem (305
+ 15 Ibfeft) + 24 Ibfeft) + 18 Ibfeft) + 35 Ibfeft)

The illustrations in this document show typical construction of the different assemblies and may not
reproduce the full detail or exact shape of the parts; however, they represent parts that have the

same or similar function.
Installation time is approximately 3.0 hours.

PARTS TO BE INSTALLED

P3.P4 P5 P12 P14 P16

P26 | PBPI
- |
i VoLe Sl
e .
P27 a B h\\ .
P15 pag P2.. "%.“
.
y) T :
P18 W Red & ®
. %\.\ P2, j’:rr 3*_” P25
‘ ..'\\.\‘;fl "'\-\.
3 : !
%ﬁ 1

LH SIDE SHOWN, RH SIDE SYMMETRICAL

item Description Part Number QTy
Not available separately (See pre-assembled components
Attachment plate LH [P7, P16, P17, P19, P24]) 1
P1
Not available separately (See pre-assembled components
Attachment plate RH [P7, P16, P17, P19, P24]) 1
P2 Handle support Not available separately 2

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html#

2/15



26.08.2019

e-MHCTpYyKUuMsi-aeTanb

item Description Part Number QTy
Not available separately (See pre-assembled components
P3 Deluxe handle latch [P4, P5, P12, P14, P19]) 2
P4 Door latch adjustment Not available separately 2
socket
Threaded rod (LH .
P5 thread) Not available separately 2
Machined door handle | Not available separately (See pre-assembled components 1
(LH) [P11])
P6
Machined door handle | Not available separately (See pre-assembled components 1
(RH) [P11])
P7 Handle axle Not available separately 2
P8 Handle cable Not available separately 2
assembly
P9 Spring Not available separately 2
Door trim (LH) Not available separately 1
P10
Door trim (RH) Not available separately 1
P11 Flanged bushing Not available separately 2
P12 M4 Nut Not available separately 2
P13 Shoulder screw Not available separately 2
P14 | M4 Nut (LH Thread) Not available separately 2
P15 | Seal for deluxe handle Not available separatelyépc))ger—)assembled on aluminum >
Door handle (LH) 705011585 1
P16
Door Handle (RH) 705011586 1
P17 Handle spring 705011630 2
Handle housing (LH) Not available separatelyégger—)assembled on aluminum 1
P18 . .
Handle housing (RH) Not available separatelyc(lr(;:)er-)assembled on aluminum 1
P19 Tie rod clip 708300202 4
P20 Push nut 250100034 (pre-assembled on aluminum door) 14
P21 M5 X 16 Torx screw 250000578 2
P22 | M6 Flanged elastic nut 233261494 6
P23 M5 X 45 Socket head 205454556 4
screw
P24 Insert 293450268 6
https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 3/15



26.08.2019

e-MHCTpYyKUuMsi-aeTanb

item Description Part Number QTy
P25 M5 Washer 250200025 4
P26 3/16 Rivet 293150102 2
P27 Plastic spacer Not available separately 4
P28 | M6 X 16 Torx screw 250000721 8
P29 M5 X 80 Socket head Not available separately 2
screw
P30 M4 Hexagqnal flanged 232541484 >
elastic nut
P31 M6 Lock nut 232160600 2
P32 Plastic washer 705003207 2
P33 M6 Panel nut 250000957 2
P34 3/16 Rivet 293150103 2
P35 O'ring Not available separately 2
item Description Part Number QTy
1 Deluxe LH Handle 715005321 1
2 Deluxe RH Handle 715005322 1
- Jig saw (plastic doors only)
- Riveting tool
- 9mm Dirrill
-7 mm Drill
Vehicle Preparation
Remove the lower door panel kit (P/N 715002903).
Remove the upper door kit (P/N 715003752).
Keep all fasteners for reinstallation, unless otherwise specified.
Removing Door Chassis
1. Remove the rivet holding the door retainer strap.
https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 4/15



26.08.2019 e-NHCTPyKUMSa-geTans

2. Open door. Remove and keep the two (2) M8 screws securing the upper pivot. Remove and
keep the upper pivot.

3. Lift and remove the door.
4. Install the door on a clean smooth surface to avoid scratching the exterior finish.
5. Remove and discard the screw securing the latch trim.

6. Remove and discard the 2 upper screws. Keep washer for re-installation.

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 5/15



26.08.2019 e-NHCTPyKUMSa-geTans

7. Remove the rivets holding the door panel and the handle strap.
8. Remove and keep the following screws and washers. Discard nuts.

9. Remove the plastic panel.

Installing the Handle Housing (Plastic doors only)

For plastic doors only

1. Print the template to scale to locate the hole on the door panel.

2. Cut the plastic door according to the template.

3. Install the seal for deluxe handle [P15] on the handle housing [P18].

4. Peel off the protective film and insert the handle housing in the door panel.

5. Secure in place using push nuts [P20]. Use a socket to push them as far as possible on the
plastic studs for a tight fit.

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 6/15



26.08.2019 e-NHCTPyKUMSa-geTans

Sliding Spacer Installation

For all door models

NOTE: Use isopropyl alcohol to clean door surfaces before installing the spacers.

P

Assembling the Latch Mechanism

NOTE: Some components are pre-assembled as depicted below.

Pl9 P2 P4

1. Install the Machined door handle on the handle support [P2] sub-assembly in the following order:
the shoulder screw [P13], the O'ring [P35], the machined door handle [P6] with the assembled

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 7115



26.08.2019 e-NHCTPyKUMSa-geTans

flanged bushing [P11], the plastic washer [P32], the handle support [P1] and finally the M4
hexagonal flanged elastic nut [P30].

2. Hand tighten only.

Do not over or under tighten. Apply standard torque for M4 thread. A small
resistance shall be felt while activating the handle.

3. Install the spring [P9] between the handle and the handle support.

Installing the Handle

1. Drill the indicated hole in the chassis to 7 mm (9/32in).

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 8/15



26.08.2019 e-NHCTPyKUMSa-geTans

b T
I

2. Install the support in place and temporarily secure in place using the M5 X 16 Torx screw [P21].
Do not tighten yet to avoid scratching the chassis.

4. Install the assembled chassis into the door:

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 9/15



26.08.2019 e-UHCTPYKUusi-aeTanb

4.1 First insert the handle into the housing.
4.2 Move the assembly back upwards.
4.3 Push to the right to insert the hook into the panel. (On applicable models)

NOTE: The chassis must be inserted at an angle to avoid interference between the chassis
hook and the door panel.

Lower Door Panel (715002903)

5. Install M5 X 45 socket screw [P23] and M5 washer [P25] on first hole, and M5 X 80 socket head
screw [P29] without a washer on second hole. Hand tighten only.

All models except Sport Doors
6. Install two (2) M5 X 45 socket head screws [P23] and M5 washers [P25]. Hand tighten only.

All models
7. Install two (2) M6 X 16 Torx screw [P28] and 1 washer previously removed. Hand tighten only.

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 10/15



26.08.2019 e-NHCTPyKUMSa-geTans

s

8. Install previously removed screws and washers, secure with M6 flanged elastic nut [P22]. Hand
tighten only.

9. Apply tightening torques.
10. Remove the latch from the assembly.

11. Secure the handle cable assembly [P8] onto the bottom hole of the latch using 3/16 rivet [P26]
from the bottom side up. Installation side is important to avoid interference between the rivet and
the frame.

12. Reinstall the latch using previously removed screws and washers.

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 11/15



26.08.2019 e-NHCTPyKUMSa-geTans

13. To be able to secure the other end of the cable to the handle assembly ensure to have the stop
nut in place.

1. Stop nut

14. Pre-adjust the cable for the handle to remove any slack in the cable. The adjustment for the
cable is made by rotating the end of cable assembly around its retaining screw. Once adjusted
tighten the stop nut to specification.

15. Remove the tie rod clip [P19] completely from the rod.
16. Insert the clip into the upper hole of the door latch.

19. Close the clip onto the rod.

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 12/15



26.08.2019 e-NHCTPyKUMSa-geTans

21. Try to activate the latch with the exterior handle.
22. Lock the latch again and observe the distance between the latch lever and its stopper.

i | J :

A

A = Distance between latch lever and stopper

23. Adjust the rod adjuster until the distance between the latch lever and the stopper is zero.

24. Try to open the latch with the exterior handle.

NOTE: The latch should not be pulled when the handle is not activated, and the latch should be
opened easily while still having a lot of travel available on the handle.

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 13/15



26.08.2019 e-NHCTPyKUMSa-geTans
25. Secure adjustment with the 2 lock nuts.

26. Proceed with final adjustment of the interior handle in a similar manner.

YcTtaHOBKa aBepwm

1. YcTaHOBUTE 4BEPb HA aBTOMOOUIb.
1.1 Engage HWKHen nNeTnu v 3aKpbiTb ABepb. [1yCTb KTO-TO AepxaTb ABEPb HA MecTe.
1.2 BcTaBku 1 NOBOPOT HA MECTe BEPXHEWN NETIIN.
1.3 Be3onacHbIn BEPXHUI LLAPHMP HA MeCTe C NOMOLLIbIO NpeaBapuTenbHO yaaneHbl M8 BUHTLI
N Wanodbl.

1.4 3ataHyTb cneymdukaumn.
2. Y6eguTech, YTO ABEPb Haanexawmm obpasomM COBMELLIEHA C 3aLLENKOMN.
3. BKnounTb BHELLHME U BHYTPEHHWNE PY4KM, YTOObI y6eanTbcs B NpaBuibHOCTM paboThl.
4. YcTtaHoBUTE ABEPb U / N 3aLLErnKn, eCrnn 3TO He0BX0ANMO.
5. YcTaHoBUTE OUKCMPYIOLLYIO NNaHKy ¢ nomoLybto 3/16 3aknenky [P34] .

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 14/15



26.08.2019 e-NHCTPyKUMSa-geTans

6. YctaHoBka asepen obpeskn [P10] ¢ ucnonbzosaHnem aeyx (2) M6 X 16 kpectoobpasHon BUHT
[P28] .

7. MNpoBepbTe BHYTPEHHME U HAPYXHbIE PYYKM paboTbl C YCTAHOBEHHOW KPbILLKOW.
lMpouenypa ycTtaHOBKM ogMHakoBa Ans ctopoHbl RH.

https://instructions.brp.com/content/instruction-sheet/en_CA/e-instruction-details.html# 15/15



